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UNAIDS/WHO estimations. www.who.int

Decrease in the incidence and mortality of HIV infection over time

Current situation of the HIV epidemic

The HIV Epidemic: The world

  0 

 500 000 

1 000 000 

1 500 000 

2 000 000 

2 500 000 

3 000 000 

3 500 000 

4 000 000 

1990 1991 1992 1993 1994 1995 1996 1997 1998 2000 2001 2002 2003 2004 2005 2006 2007 2008 2009 2010 2011 2012 2013 2014 2015 2016 

People newly infected with HIV globally 

People dying from HIV related causes globally 



Number of people on antiretroviral treatment

Current situation of the HIV epidemic

UNAIDS/WHO estimations. www.who.int
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The HIV Epidemic: The world



European CDC. HIV/AIDS surveillance in Europe 2017 – 2016 data. Stockolm: ECDC; 2017.

Rate of new HIV diagnoses per 100,000 population in Europe

Current situation of the HIV epidemic

The HIV Epidemic: Europe



European CDC. HIV/AIDS surveillance in Europe 2017 – 2016 data. Stockolm: ECDC; 2017.

Number of HIV diagnoses per route of transmission, 2007-2016

Current situation of the HIV epidemic

The HIV Epidemic: Europe



Rate of new HIV diagnoses including Russia (A) and excluding Russia (B) 2007-16

A B

European CDC. HIV/AIDS surveillance in Europe 2017 – 2016 data. Stockolm: ECDC; 2017.

Current situation of the HIV epidemic

The HIV Epidemic: Europe
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Swindells S, et al. CROI; Boston, MA; March 4-7, 2018. Abstract 37LB

One month of rifapentine/isoniazid to prevent TB in People with HIV

Brief-TB/A5279 Randomized Clinical Trial: Study Regimens

3 years of follow up after last participant enrolled

Coinfections: Tuberculosis



Swindells S, et al. CROI; Boston, MA; March 4-7, 2018. Abstract 37LB

One month of rifapentine/isoniazid to prevent TB in People with HIV

Brief-TB/A5279 Randomized Clinical Trial: Consort Diagram

Coinfections: Tuberculosis



Swindells S, et al. CROI; Boston, MA; March 4-7, 2018. Abstract 37LB

One month of rifapentine/isoniazid to prevent TB in People with HIV

Brief-TB/A5279 Randomized Clinical Trial: Main Results

Coinfections: Tuberculosis



Swindells S, et al. CROI; Boston, MA; March 4-7, 2018. Abstract 37LB

One month of rifapentine/isoniazid to prevent TB in People with HIV

Brief-TB/A5279 Randomized Clinical Trial: Conclusions

Coinfections: Tuberculosis



Conradie F, et al. CROI; Seattle, Washington; February 13-17, 2017. Abstract LB80

Pretomanid, bedaquiline and linezolid to treat XDR-TB 

The NIX-TB trial: Design 

16

Coinfections: Tuberculosis



Pretomanid, bedaquiline and linezolid to treat XDR-TB 

The NIX-TB trial: Participant demographics n=72 

17

Coinfections: Tuberculosis

Conradie F, et al. CROI; Seattle, Washington; February 13-17, 2017. Abstract LB80



Pretomanid, bedaquiline and linezolid to treat XDR-TB 

The NIX-TB trial: Main results 

18

Coinfections: Tuberculosis

Conradie F, et al. CROI; Seattle, Washington; February 13-17, 2017. Abstract LB80



Pretomanid, bedaquiline and linezolid to treat XDR-TB 

The NIX-TB trial: Conclusions

19

Coinfections: Tuberculosis

Conradie F, et al. CROI; Seattle, Washington; February 13-17, 2017. Abstract LB80



Boerekamps A et al. Clin Infect Dis. 2017 Nov 23. 

Substantial decline in acute HCV infections among Dutch 
HIV+MSM after DAA roll out
DAA treatment for HCV in the Netherlands

Coinfections: Hepatitis C



Boerekamps A et al. Clin Infect Dis. 2017 Nov 23. 

RR 0,49 

IC 95% 0,34-0,69 

Substantial decline in acute HCV infections among Dutch 
HIV+MSM after DAA roll out

2014

• Acute hepatitis N= 93

- Geno 1 = 75 (81%)

- Geno 4 = 18 (19%)

• Patient/years follow-up: 

8,290

• Incidence: 11.2/1000 

patients/year (CI 95% 9-14)

• 1.1% anual

2016

• Acute hepatitis N= 49

- Geno 1 = 34 (69%)

- Geno 4 = 15 (31%)

• Patient/years follow-up: 8,961

• Incidence 5.5/1000 

patients/year (CI 95% 4-7)

• 0.55% anual

Coinfections: Hepatitis C



Boerekamps A et al. Clin Infect Dis. 2017 Nov 23. 

The decline is not explained by changes in sexual behaviours

Syphilis among MSM in STI clinics in The Netherlands:

• First semester 2015: 446 new diagnoses

• First semester 2016: 629 new diagnoses

http://www.rivm.nl Thermometer sexuele gezondheid nov 2016

41% increase

Syphilis in HIV+MSM LGV in MSM

Substantial decline in acute HCV infections among Dutch 
HIV+MSM after DAA roll out

Coinfections: Hepatitis C
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HIV Guidelines. 

When to Start. 

25

All HIV-infected patients, irrespective of CD4 count

Guidelines 2017



WHO. Consolidated guidelines on the use of antiretroviral drugs for treating and preventing HIV infection, June 2016

WHO Clinical Guidelines 2016: Antiretroviral Therapy

When to Start ART

Guidelines 2017



HIV Guidelines. 

What to Start. 

27

Guidelines 2017



EACS Guidelines. V 9. October 2017.

DHHS Guidelines October, 2017

What to Start: Recommended regimens

Guidelines 2017



EACS Guidelines. V 9. October 2017.

IAS-USA Panel Guidelines 2016

What to Start: Recommended regimens

Guidelines 2017



GeSIDA Guidelines 2018

What to Start: Preferred regimens

30

GeSIDA Guidelines 2018

Guidelines 2017



EACS Guidelines. V 9. October 2017.

EACS Guidelines 2017

What to Start: Recommended regimens

Guidelines 2017



WHO Clinical Guidelines 2016: Antiretroviral Therapy

What to Start: First line ART

Guidelines 2017



Antiretrovirals available in 2018 in Europe

NRTI, nucleoside reverse transcriptase inhibitor; NNRTI, non-nucleoside reverse transcriptase inhibitor; PI, protease inhibitor; PK, pharmacokinetic

NRTIs

 Abacavir

 Didanosine

 Emtricitabine

 Lamivudine

 Stavudine

 Tenofovir

 Zidovudine

NNRTIs

 Delavirdine

 Efavirenz

 Etravirine

 Nevirapine

 Nevirapine XR

 Rilpivirine

PIs

 Atazanavir

 Darunavir

 Fosamprenavir

 Indinavir

 Lopinavir

 Nelfinavir

 Ritonavir

 Saquinavir

 Tipranavir

INIs

 Raltegravir

 Dolutegravir

 Elvitegravir

Fusion inhibitors

 Enfuvirtide

Entry Inhibitors

 Maraviroc

PK Boosters

 Ritonavir

 Cobicistat

STR

 Atripla

 Eviplera

 Stribild

 Triumeq

 Genvoya

Adapted from http://www.aidsmeds.com/list.shtml and each product’s eMC SPC available at http://www.medicines.org.uk/emc/search

New Drugs



Entry Inhibitors

 Maraviroc

 Fostemsavir

 Ibalizumab

 Pro140

 UB-421

NRTIs

 Abacavir

 Didanosine

 Emtricitabine

 Lamivudine

 Stavudine

 Tenofovir

 Zidovudine

NNRTIs

 Delavirdine

 Efavirenz

 Etravirine

 Nevirapine

 Nevirapine XR

 Rilpivirine

 Doravirine

PIs

 Atazanavir

 Darunavir

 Fosamprenavir

 Indinavir

 Lopinavir

 Nelfinavir

 Ritonavir

 Saquinavir

 Tipranavir

INIs

 Raltegravir

 Dolutegravir

 Elvitegravir

 Bictegravir

Fusion inhibitors

 Enfuvirtide

PK Boosters

 Ritonavir

 Cobicistat

STR

 Atripla

 Eviplera

 Stribild

 Triumeq

 Genvoya

Adapted from http://www.aidsmeds.com/list.shtml and each product’s eMC SPC available at http://www.medicines.org.uk/emc/search

Antiretrovirals available in 2018

NRTI, nucleoside reverse transcriptase inhibitor; NNRTI, non-nucleoside reverse transcriptase inhibitor; PI, protease inhibitor; PK, pharmacokinetic

New Drugs



Gallant J, et al. Lancet. 2017;390:2063-2072.

Study 1489: Bictegravir + TAF/FTC vs Dolutegravir + ABC/3TC, 
both coformulated, in naive patients

Design

48 weeks

Primary Endpoint

Bictegravir/FTC/TAF*

(n = 314)

Dolutegravir/ABC/3TC†

(n = 315)

Naive, HLA-B*5701–negative

FGeCG ≥ 50 mL/min

(N = 629)

New Drugs: Bictegravir
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Virological suppression CV >50 

copies/mL
No virological data

BIC/FTC/TAF (n = 314)

DTG/ABC/3TC (n = 315)

92.4 93.0

1.0 2.5 6.7 4.4

Difference -0.6% 
(95% CI: -4.8% to 3.6%)

• No resistance mutations

Study 1490: Virological Efficacy (week 48)

New Drugs: Bictegravir

Gallant J, et al. Lancet. 2017;390:2063-2072.



Number of drugs: ART Evolution

Dual

NRTIs

1987

• First NRTI 

1987

• First NRTI 

1991–2

Two new NRTIs 

approved

1991–2

Two new NRTIs 

approved

1994

Dual NRTIs better than 

monotherapy

1994

Dual NRTIs better than 

monotherapy

Triple combination 

therapy

Triple combination 

therapy

Sequential

monotherapy
Monotherapy

• NNRTI + 2NRTIs

• PI/r +  2NRTIs

• II + 2NRTIs 

• CCR5a + 2 NRTIs

Dual

therapy

Dual

therapy

• PI/r + NRTI

• PI/r + NNRTI

• PI/r + CCR5 inh

• PI/r + II

• II + 3TC

New Strategies: 2 Drug-Regimens



Pérez-Molina JA et al. PS1-1. 16th European AIDS Conference. Milan 2017

Combinations of bPI + 3TC. 
Switch in suppressed patients

HIV-RNA ≥50 cop/mL at week 48

Dual therapy – triple therapy (%) 

SALT

ATLAS

DUAL

OLE

POOLED

1.40 (-2.80, 5.60)

-0.70 (-5.90, 4.40)

1.50 (-2.20, 5.30)

1.70 (-2.60, 6.00)

0.90 (-1.30, 3.20)

00%

Absolute risk difference, (95% CI)

Non-inferiority margin: 4%

4%

Favours DT

At 48w, 4% of patients on DT vs. 3.04% on TT had HIV-RNA ≥50 cop/mL

Difference 0.9% (95%CI, -1.3% to 3.2%)

New Strategies: 2 Drug-Regimens



• a-8% non-inferiority margin  for pooled data

• -10% non-inferiority margin  for individual studies
Llibre et al. Lancet. 2018;391:839-849.

SWORD-1 and SWORD-2  Phase III Study Design

Inclusion criteria
• On stable CAR >6 months before screening

• 1st or 2nd ART with no change in prior 

regimen due to VF

• Confirmed HIV-1 RNA <50 c/mL during the 

12 months before screening

• HBV negative

DTG + RPV (N=513)

Day 1

Screening

Week 148

CAR (N=511)

DTG + RPV

VL <50 c/mL 

on INI, NNRTI,

or PI + 2 NRTIs

1:1

DTG + RPV

Week 52

Primary endpoint 
at 48 weeks: 
subjects with
VL <50 c/mL 

(ITT-E snapshot)a

Early switch phase Late switch phase Continuation phase

Countries
Argentina Australia Belgium

Canada

France Germany Italy

Netherlands

Russia Spain Taiwan

United Kingdom

United States                

New Strategies: 2 Drug-Regimens



Snapshot Outcomes at Week 48 (Pooled) 

Virologic outcomes Adjusted treatment difference (95% CI)a

Percentage-point difference

DTG + RPV is non-inferior to CAR with respect to snapshot in 

the ITT-E population (<50 c/mL) at Week 48

95 95

<1 1
5 4

CAR DTG + RPV

-3.0 2.5

-0.2

New Strategies: 2 Drug-Regimens

Llibre et al. Lancet. 2018;391:839-849.



Taiwo BO, et al. Clin Infect Dis. 2017 

ACTG A5353: 3TC + Dolutegravir
Primary Objective (snapshot at 24 weeks)

Baseline viral load

> 100,000 cpm
N=37

≤ 100,000 cpm
N=83

Total
N=120

Virological suppression 33 (89%) 75 (90%) 108 (90%)
HIV-1 RNA < 50 c/m [95% CI] [75%,97%] [82%,96%] [83%,95%]

No suppression 3 (8%) 2 (2%) 5 (4%)
HIV-1 RNA ≥ 50 c/m 3 0 3

Discontinuation with CV > 50 c/m* 0 2 2

No virological data 1 (3%) 6 (7%) 7 (6%)
Discontinuation for other reasons# 1 5 6

In study but without data 0 1 1

* Poor adherence; # Lost of follow-up, pregnancy.

New Strategies: 2 Drug-Regimens



• CAB is an HIV-1 integrase inhibitor

– Oral 30 mg tablet (t½, ~40 hours) 

– LA nanosuspension 200 mg/mL (t½, ~20-40 days)

• RPV is an HIV-1 NNRTI

– Oral 25 mg tablet (t½, ~50 hours)

– LA nanosuspension 300 mg/mL (t½, ~30-90 days)

• Oral 2-drug CAB + RPV proof of efficacy 

through Week 96 in LATTE-1
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CAB 60 mg (n=61) EFV 600 mg (n=62)
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Long-acting antiretrovirals: Cabotegravir + rilpivirine

New Strategies: Long acting regimens



• ABC/3TC, abacavir/lamivudine; ALT, alanine aminotransferase; IM, intramuscular; PO, orally; Q4W, every 4 weeks; Q8W, every 8 weeks; QD, once daily; ULN, upper limit of 

normal. aSubjects who withdrew after at least 1 IM dose entered the long-term follow-up period. bSubjects can elect to enter LA Extension Phase beyond Week 96. 

Induction period

Week 32  
Primary analysis 

Dosing regimen selection

Day 1 
Randomization

2:2:1 

Week 48 
Analysis 

Dosing regimen 
confirmation

CAB 400 mg IM + RPV 600 mg IM 
Q4W (n=115)

CAB 600 mg IM + RPV 900 mg IM 
Q8W (n=115)

Week 96b

CAB loading dose at Day 1 

CAB loading doses at Day 1 and Week 4 

CAB 30 mg + ABC/3TC 

for 

20 weeks

CAB 30 mg + ABC/3TC PO QD (n=56)

Maintenance perioda

Latte-2: Study design

New Strategies: Long acting regimens

Margolis DA. Lancet. 2017;390:1499-1510.



Margolis DA. Lancet. 2017;390:1499-1510.

LATTE-2 : Efficacy at week 96 (ITT-ME Snapshot)

Virological Response Differences in treatment (IC 95%)

Oral IM
Q8W IM
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Q4W IM
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CAB + RPV LA Q8W (n=115) 

CAB + RPV LA Q4W (n=115) 

CAB + NRTIs PO  (n=56) 

New Strategies: Long acting regimens



Year in Infectious Diseases 2017: HIV

• Control of the HIV-epidemic

―Improvement in the overall figures for HIV worldwide

―Still large differences in Eastern and Western Europe

• Coinfections

―New options for treatment of latent infections and XDR tuberculosis

―Treatment as prevention proved to be successful in the control of HCV spread

• Antiretroviral therapy

―Guidelines tend to coincide regarding when to start and what to start

―New drugs in the short-, mid-, and long-term

―New strategies are being designed to treat HIV

Conclusions


